ASSEMBLY INSTRUCTION
Midfielder 711-8010-3

< mcsso )
. table games '

\

&5

www.bexsport.com



Part List

7

T3.5x 1" Screws

\Q
QN
“ ‘

5/16" x 1-1/4" Bolts

5/16" x 19mm Washers

41 #2 #3 #a 4
o <

Long-side Boards Short-side Boards Playfield Legs(Left) Legs(Right)

2 pcs 2 set 1 pc 2 pcs 2 pcs

#6 #7 #8 #9 #10

)

T4 x 12mm Screws

S

#8 x 5/8" Screws

T

Home Two Player Rods
1 pcs

e

Home Three Player Rods

Home Five Player Rods

8 pcs 24 pcs 28 pcs 12 pcs 14 pcs
#11 #12 #13 #14 #15

§g§ 0 20 Q) =
F4 x 1-1/4" Screws 1/4" Washers 1/4" Nuts Acron nuts Leg Levellers
4 pcs 8 pcs 4 pcs 8 pcs 4 pcs
#16A #17A #18A #19A #16B

o

Home One Player Rods

Visitor Two Player Rods

Ball Collectors

2

Ball Return Tubes

=

Leg Crossbar

1 pcs 1 pcs 1 pcs 1 pcs
#17B #18B #19B #20 #21
Visitor Three Player Rods| Visitor Five Player Rods|  visitor One Player Rods| Rod Handles Ball Receivers
1 pcs 1 pes 1 pcs 8 pcs 2 pcs
#22 #23 #24 #25

~

Field Support brace

#26

Drink Holders

1/4" x 16mm Washers
8 pcs

2 pcs 2 pcs 2 pes 2 pcs 2 pcs
#27 #28 #29 #30 #31
Counters Ball Cups Cabinet rod Balls Wrench
2 pcs 2 pcs 2 pcs 2 pcs 1+1 pc

#32




Step 1

Step 2




Step 3

Step 4




0

1

#

Step 5
Step 6



